

# 内蒙古兴安银铅冶炼公司检验报告单



货物名称	一次编码	化验单号	检测结果				
			Pb%	Ag (g/t)	Au (g/t)	Sb%	Bi%
粗铅	01240105060	012401051953	4.90	956	2.10	78.72	2.19
粗铅	01240110016	012401102306	4.41	649	1.10	83.37	1.85
粗铅	01240219046	012402195909	7.60	1463	2.50	77.05	2.43
粗铅	01240221048	012402215342	6.11	967	1.60	77.56	1.96
粗铅	01240222096	012402224829	5.87	746	1.00	80.24	1.99
粗铅	01240314151	012403144541	5.32	987	2.00	75.91	1.70
粗铅	01240402001	012404021592	5.84	1058	1.60	76.22	2.27
粗铅	01240426094	012404267181	4.19	618	1.00	83.22	1.37
粗铅	01240429103	012404298135	4.70	710	1.10	81.82	1.41